
Republic of Iraq
Ministry Of Industry and Minerals

Iraqi Cemeni State Company ~c~_~ ..~..·t~~·~~~·
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~/~~
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Sampling date 22.3 -31.3.2019 Testing dateFactory I Al-Muthana Cement Plant

Type of cement / S.R.P.C ~fo~Reference number I

COMPONENT % TEST RESULT LIMITS * CONFORM
Si02 20.69 ...... ~.........................
Ah03 3.88 .....................

<J') FeZ03 5.00 ..................
- CaO 61.51 ...................
<J') Mj!O 3.32 <5% OK>-__.

S03 2.13 s2.8% for OPC. OK« < 2.5% for SRPC.
Z LOSS ON IGNITION 2.75 $4% OK« Total 99.28
__J INSOLUBLE RESIDUE 0.54 <1.5% OK« FREE LIME 1.40 ...............U L.S.F 0.91 0.66 -1.02 OK-
~ M.S 2.33 .................
W M.A 0.78 ......•..•........
J: C3S 48.24 .........•........
U C2S 22.92 •.....•..••.......

C3A 1.81 < 3.5 % for S.R.P.C OK
C~ 15.23 .......................

Residue on sieve %

Compressive Strength 3days
7days

TEST RESULT LlMITS * CONFORM
130 ~45 min OK03:30 s 10 hr

3100 ~ 2300Cml/gm for OPC. OK~ 2S00Cm1/gm for SRPC.
21.39 ~ 15 MN/ml

OK29.28 2: 23 MN/ml
s 0.8 OK

........................

....... ..........

4$~ acceptable..
~fi'--~.. .. ~

PHYSICAL TEST
Setting Time Initial

Final

Fineness (Blaine)

Address: AI muthena-MAMLAHA
E-mail: al muthena @southern-ceme"~ If~
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Republic of lraq
Mimstry Of Industry and Minerals

Iraqi Cement State Company ~ c:!:::~::..~

Reference number I Type of cement I S.R.P.C ,..fo.. ~
Factory I Al-Muthana Cement Plant Sampling date 1.4 -7.4.2019 Testing date

COMPONENT % TEST RESULT LIMITS * CONFORM
Si01 20.45 ..................
AhO) 3.92 ..................

V') Fe20) 4.86 ...................
- CaO 61.98 ..................
V')

M!O 3.35 < 5% OK>-_.
S03 2.14

~ 2.8% for OPC. OK« < 2.5% for SRPC.
Z LOSS ON IGNITION 2.67 <4% OK« Total 99.36_.

INSOLUBLE RESIDUE 0.58 < 1.5°11. OK« FREE LIME 1.53 ...............U L.S.F 0.93 0.66 -1.02 OK-
~ M.S 2.33 .................
W M.A 0.81 ..................
:::c C)S 51.30 .....•.•...••.....
U CzS 19.92 •........••.•....•

C)A 2.17 < 3.5 % for S.R.P.C OK
C4AF 14.79 ..................

PHYSICAL TEST TEST RESULT LIMITS * CONFORM

Setting Time Initial 130 ~45 min OKFinal 03:30 s 10 hr

Fineness (Blaine) 3100 ~ 2300Cm2/gm for OPC. OK~2500Cm2/gm for SRPC.

Compressive Strength 3days 21.36 ~ 15 MN/m2
OK

7days 29.26 ~ 23 MN/m2

Soundness (Autoclave) % ~0.8 OK

Residue on sieve %
90 Jim 2.03
180 um 0.17

Address: AI muthena-MAMLAHA
E-mail: al muthena @southern-ceme~ ". A

,. I~~~I ~".. • al muthena jfj)southern-: l"'t~I.I.j~



-_---- ~ ~.Jll1 o~1 r-ir ~\,-.M.~f J)'j..9 '"

Reference number I ......
Vl\i~~~U:s.R·P . ... r-jJ..~~I

Factory I Al-Muthana Cement Plant ~~plT;g dat~ I J~'4\-15. ~.2019 Testing date. . \

~. / ~ ..
COMPONENT % TES~.EB.wtT LIMITS * CONFORM

Si02 \. - _-:....~,...:rL' ..................
Ah03 3.93 ..................

V') Fe203 4.96 ..................- CaO 61.47 ..................
V')

M20 3.46 <5% OK>-_J
S03 2.20 s2.8% for OPC. OK« < 2.5% for SRPC ..

Z LOSS ON IGNITION 2.69 ~4% OK« Total 99.44
_J INSOLUBLE RESIDUE 0.58 <1.5% OK« FREE LIME 1.35 ...............U L.S.F 0.91 0.66-1.02 OK-
~ M.S 2.33 .................
W M.A 0.79 .•......•.••••...•:r: C3S 47.49 ••••.••...........
U C2S 23.58 ......•.•••.......

C3A 2.04 < 3.5 % for S.R.P.C OK
C,.AF 15.08 ..................

Compressive Strength 3days
7days

TEST RESULT LIMITS * CONFORM
128 ;:::45min OK03:35 $10 hr

3120 2:: 2300Cm2/gm for OPC. OK?: 2500Cm2/gm for SRPC.
22.00 ;:::15 MN/m2

OK29.70 ?: 23 MN/m2
~0.8 OK

1.88 ..................
0.13

PHYSICAL TEST
Setting Time Initial

Final

Fineness (Blaine)

Soundness (Autoclave) %
90 11mResidue on sieve %
180 11m

*According to 1.0.S No. 5/1984

,~ acceptable~~~~~~~----~..
~~'~la!'.aM~

Address: AI muthena-MAMLAHA
E-mail: al muthena @southern-ceme1~.1 (./~

II 'Vr::"VI. ij ~ j al muthena (ii)southern- : 1~.}iSJ'il ~),I)\
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Republic of iraq
Ministry Of Industry and Minerals

iraqi Cement State Company ~a1t<~~:..~

~#/~/~JIA..
~/~J....

~~lo~l~

Reference number / Type of cement / S.R.P.C ~Jll..u.i.-

Factory / Al-Muthana Cement Plant Sampling date 15.4 -21.4.2019 Testing date

COMPONENT % TEST RESULT LIMITS * CONFORM
Si02 20.52 .......................
Ah03 3.91 ..................

Vl F~03 5.01 ...................- CaO 61.65 .....................
Vl M20 3.26 < 5% OK>-_J

S03 2.22
s 2.8% for Ope.

OK<t: < 2.5% for SRPe.
Z LOSS ON IGNITION 2.72 ~4% OK
<t: Total 99.30
_J INSOLUBLE RESIDUE 0.59 <1.5% OK« FREE LIME 1.36 ...............U L.S.F 0.92 0.66 - 1.02 OK-
~ M.S 2.30 .................
W M.A 0.78 •.....•...........
:c CJS 49.71 ............•.....
U C2S 21.34 ..................

C~ 1.88 < 3.5 % for S.R.P.C OK
C4AF 15.25 ...................

PHYSICAL TEST TEST RESULT LlMlTS * CONFORM
125 :::45 min OK03:30 ~10 hr

3110 :::2300Cm2/gm for OPC. OK
:::2500Cm2/gm for SRPe.

21.40 ?: 15 MN/m2
OK

29.40 ::: 23 MN/m2

~0.8 OK

Setting Time Initial
Final

Fineness (Blaine)

Compressive Strength 3days
7days

Soundness (Autoclave) %
90 Jim

Residue on sieve %
180 Jim

Address: AI muthena-MAMLAHA
E-mail: al muthena @southern-ceme~ If' A
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Republic ofiraq
Ministry Of Industry and Minerals

]TfUP Cement State Company ~~~:~

{#,#I ~I 4.;JJIA...
~/~~

~.jlllo~l~

Reference number I Type of cement / S.R.P.c f'JI.l. ~

Factory / AI-Muthana Cement Plant Sampling date 22.4 -30.4.2019 Testing date

COMPONENT % TEST RESULT LIMITS * CONFORM
Si02 20.67 .......................
AhO:J 3.91 .......................

Vl F~03 5.04 ..................
- CaO 61.51 ..................
Vl M20 3.22 < 5% OK>-....J

S03 2.19 ~ 2.8% for OPC . OK<{ < 2.5% for SRPC.
Z LOSS ON IGNITION 2.63 <4% OK
<{ Total 99.28
....J INSOLUBLE RESIDUE 0.55 <1.5% OK
<{ FREE LIME 1.45 ................
U L.S.F 0.91 0.66 -1.02 OK-
~ M.S 2.31 " ...... ,,"""""" ...
W M.A 0.78 ..................
:r: C3S 47.71 ••..•.....•....•..
U C2S 23.25 .•...............•

C3A 1.83 < 3.5 %, for S.R.P.C OK
C.AF 15.35 ..................

PHYSICAL TEST TEST RESULT LIMITS * CONFORM

Setting Time Initial 125 2: 45 min
OKFinal 03:30 ~ 10hr

Fineness (Blaine) 3100 2: 2300Cm2/gm for OPC. OK2: 2500Cm2/gm for SRPC.

Compressive Strength
3days 21.18 2: 15 MN/m2

OK7days 28.93 2: 23 MN/m2

Soundness (Autoclave) % ~ 0.8 OK

Residue on sieve %
90 ...m 1.88 ..................
180 ...m O.IS

Address: AI muthena-MAMLAHA
E-mail: al muthena @southern-ceme.,~ if A :-.

,. Ir:;-I:"~ t • fti. • al muthena tii>southern- : ,..1,.)i.SJ'i1 J.lloIll
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